


2 Main Body



2

ytitnauQhsilgnE_emaNrebmun traPredrO

1 U456 00074 1repmuB
2 U455 00013 86M - tuN kcoL
3 U456 00020 Bolt - M6x18 4
4 U456 00075 1sissahC
5 U455 00009 421x6M - tloB
6 U455 00021 Bearing Holder 2
7 U456 00076 1palF gniliarT
8 U456 00077 Rod - Trailing Flap 1
9 U455 00011 Screw - M6x16 2

10 U456 00078 Graduator 1
11 U456 00025 Screw- ST4.2x10 5
12 U456 00079 1dleihS raeR
13 U455 00029 201M - rehsaW
14 U455 00032 2gniR kcehC
15 U456 00080 Connecting Rod 1
16 U456 00081 Connecting Rod Spring 1
17 U455 00002 161x8M - tloB
18 U455 00018 241x6M - tloB
19 U456 00082 Tensional Bracket Weldment 1
20 U537 00073 154x6M - tloB
21 U455 00020 36M - tuN kcoL
22 U456 00083 Tensional Component 1
23 U455 00007 38M - tuN kcoL
24 U506 00059 Spacer1 1
25 U506 00060 Tensional Pulley 1
26 U506 00061 Bearing 2
27 U506 00062 Spacer2 1
28 UV160 00067 Internal Circlip - 24mm 1
29 U506 00056 Tensional Pulley Bolt 1
30 U456 00084 1 tloB edalB
31 U506 00055 1 hsuB nolyN
32 U456 00085 Swing Arm Welding 1
33 U456 00086 1mottoB
34 U456 00087 1gnirpS
35 U455 00003 Screw - M5x12 4
36 U455 00004 2csiD htooT
37 U455 00006 45M - tuN kcoL



1

2

3

456

47

9

10

11

12

13

14

15

8

3 Blade System



3
ytitnauQhsilgnE_emaNrebmun traPredrO

1 U456 00029 Engine Base 1
2 U456 00030 4tloB
3 U456 00071 Belt - V10x805 1
4 U455 00039 2yeK
5 U455 00041 Screw - M6x6 1
6 U455 00040 1yelluP
7 U456 00031 Adaptor 1
8 U456 00032 Bearing 1
9 U456 00033 Spring Washer 1

10 U456 00034 Axle Protection Bracket 1
11 U456 00035 Lock Nut - M14 4
12 U456 00072 1recapS
13 U456 00037 1edalB
14 U456 00038 Spring Washer 1
15 U456 00039 Blade Bolt 1



1
2

4

6
7

8

1
2

4

6
7

4

4

9

10

10

3

3

4 Front Axle



4
ytitnauQhsilgnE_emaNrebmun traPredrO

1 U455 00002 Bolt - M8x16 2
2 U456 00068 Wheel Cap 2
3 U456 00069 8" AL Self-propelled Rear 2
4 U455 00056 Bearing 4
6 U455 00057 Spring Washer 2
7 U455 00058 2recapS
8 U456 00070 Front Axle Welding 1
9 U455 00059 Bearing Holder 4

10 U456 00041 2reparcS



1
2

4

6
7

8

1
2

4

6
7

4

4

9
10

11
12

13
14

34

17

18

27

19

23

20

26

9
10

11

13
14

17

11

11

18

19
23

28

30
29

31

32

10

10

16

37

24
25

38

33

15

38

22

3

3

35
36

39

40

40
39

21

21

41

5 Rear Axle



5

Order Part number Name_English Quantity

1 U455 00002 261x8M - tloB
2 U456 00068 Wheel Cap 2
3 U456 00062 2"9 -leehw lA
4 U455 00056 6gniraeB
6 U455 00057 2rehsaW gnirpS
7 U455 00058 2recapS
8 U456 00050 1gnidleW elxA raeR
9 U455 00085 E-Clip - M9 2

10 U455 00084 4recapS
11 U455 00076 4gniraeB
12 U455 00082 Drive Pinion - R/H 1
13 U455 00079 Ratchet 2
14 U456 00063 2dleihS foorptsuD
15 U455 00073 Right Bearing Sheath Assembly 1
16 U456 00046 Right Bearing Sheath 1
17 U455 00075 Dustproof Ring 2
18 U455 00068 Circlip - M20 2
19 U455 00066 2gniraeB
20 U456 00064 Transmission Assembly 1
21 U456 00006 Bearing 2
22 U456 00065 Pulley 1
23 U455 00078 Pin 2
24 U455 00054 Spacer-M6 2
25 UG700 00056 Spring Washer-M6 2
26 UG700 00055 202x6M - tloB
27 U537 00035 Spacer 1
28 U456 00066 1reveL tnemtsujdA
29 U456 00008 341x6M - tloB
30 U456 00067 Spring Of Adjustment Lever 1
31 U456 00007 28x5M - wercS
32 U455 00013 Lock Nut - M6 3
33 U455 00074 Left Bearing Sheath Assembly 1
34 U456 00049 Right Bearing Sheath 1
35 U455 00080 Spring 6
36 U455 00081 Pin 6
37 U455 00083 Drive Pinion - L/H 1
38 U456 00041 2reparcS

U456 00009 2recapS
U455 00077 221M - pilcriC
U455 00089 2gnir-O



6 Handle And Cont rols 2

3

5

9

10

11

4

14

15

19

16
17

18

20

21

13

12

6
7

8

22 23

25

26

24

27
28

29
30

31
32

33

34

16

18

1



6

ytitnauQhsilgnE_emaNrebmun traPredrO

1 1eldnaH
2 U456 00011 Handle Sheath 1
3 U455 00092 Clutch Lever 1
4 U455 00093 Opc Lever 1
5 U506 00033 Control Box Upper Cover 1
6 U506 00034 Speed Control Grip 1
7 U506 00035 Screw - ST2.9x13 2
8 U506 00036 1pirG elttorhT
9 U506 00037 Cross Slot Screw - M6x60 2
10 U506 00038 Cross Slot Screw - M6x50 1
11 U506 00039 Control Box Lower Cover 1
12 U506 00041 1elbaC ekarB
13 1eblaC hctulC
14 U506 00042 4wercS
15 U456 00012 1eit elbaC
16 U455 00054 3recapS
17 U506 00043 Throttle Bracket 1
18 U455 00013 1tuN kcoL
19 U537 00041 Speed Control Bracket 1
20 U537 00042 Throttle Cable 1
21 Speed Control Cable 1
22 U506 00045 Speed Control Cable Bolt 1
23 U455 00006 Lock Nut - M5 1
24 U506 00048 1kooH elbaC
25 U506 00049 15M - recapS
26 U455 00003 Cross Slot Bolt - M5x12 1
27 U455 00100 2 paC xiF
28 U455 00101 Connecting Bolt 2
29 U455 00102 2reveL kcoL
30 U455 00120 2niP sixA
31 U455 00104 2recapS
32 U455 00105 4recapS
33 U455 00106 Tooth Disc Kit 2
34 UAE55 00062 Lock Nut - M8 2


